



DATE: November 9, 2016

REPORT: The following report covers airport-grade **High Index glass bead** results obtained from testing the sample received under **Federal Standard TT-B-1325D** specifications. The materials **PASSED** the requirement for which it was tested.

PRODUCT: **Plus9beads, TTB1325D Type 3**
Lot # 155D007

SAMPLE: The **250 gram sample** was received from Onward Chemicals on 11-4-16.

EVALUATION: **Federal TT-B-1325D Type III High Index Glass Beads**

<u>TESTS</u>	<u>Requirements</u>	<u>RESULTS</u>
Refractive Index ASTM C1648 section 6	1.90 minimum	1.91
Total Roundness of Glass Beads	80% minimum	91.4 %

Reported by:

David S. Entrekin, Tech. Dir.
Onward Chemical TTB type III FL# 2126.doc